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K S S E M, Bangalore-560109
Department of Civil Engineering

Test Report
Date: 07-12-2019

Details of test report of cement blocks submitted by M/S Aagraja Constructions.

Block Trade Block Block Crushing Block Block Average

il Name e dimensions Load Weight Strengtgl Strengtzh
No Name - KN ke N/mm N/mm

1 6 Solid VGN | 399X145X197 | 347.00 24.02 6.00

2 Concrete VGN 397X145X197 | 260.20 23.54 4.52 5.79

3 Blocks VGN | 400X145X197 | 397.60 24.26 6.86

4 4” Solid VGN 395X88X197 134.60 13.76 3.87

5 Concrete VGN 396X88X197 161.80 14.06 4.64 4.79

6 Blocks VGN 395X88X197 203.90 14.34 5.87

Details of testing Norms:
1) Testing code: 1S:2185-1 (2005) “Concrete Masonry Units —Specifications”

2) Remarks on 6” Solid concrete blocks:

6” Solid Concrete Blocks confirms to Grade C (5.0) for which minimum compressive strength
of individual units must not be less than 4.00 N/mm? and minimum average strength must not
be less than 5.00 N/mm?.

3) Remarks on 4” Solid concrete blocks:

4” Solid Concrete Blocks confirms to Grade C (4.0) for which minimum compressive strength
of individual units must not be less than 3.20 N/mm? and minimum average strength must not
be less than 4.00 N/mm®.
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K S School of Engineering and Management

#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD
Bangalore-560109

Department of Civil Engineering
Date: 30" Nov 2019

To
Sai Nandan constructions
GRADU

| set of 3 concrete cubes were sent for compressive strength test. The test was conducted and
results are described as below.

Date of testing: 29™ Nov 2019

. Max, Avg,
Blnooc K Dé;esto f “;Eg)ht load CO"&E} S"‘i;‘g“' Strength Remarks
€ (kN) i (N/mm?)
S 8.00 540.6 24.0 7 day strength
et
| 2 19/11/19 8.36 539.6 23.9 20.76 M30 GRADE |
3 8.13 325.2 14.4 |
\AAMJA/—U“
Head of Department



K'S School of Engineering and Management

To

#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD
Bangalore-560109

Department of Civil Engineering
Date: 30" Nov 2019

Sai Nandan constructions

G P PRIDE

I set of 3 concrete cubes were sent for compressive strength test. The test was conducted and
results are described as below.

Date of testing: 29" Nov 2019

) s Max, Comp, Avg,
Blnol:'l\ Dé:esff “;i'g)ht load Strength Strength Remarks
‘ g (kN) (N/mm?) (N/mm?)
S 1 7.9 349.4 15.5 7 day strength
et
I 2 20/11/19 7.9 377.7 16.7 14.7 M., GRADE
3 7.9 269.3 11.9
/
Head of Department
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eering and Management
F, KANAKAPURA MAIN ROAD

K S School of Engin

#15 MALLASANDRA, OF
Bangalore-560109

Department of Civil Engineering

Invoice
Date: 30" Nov2019
To
Sai Nandan constructions
GRADU AND G P PRIDE
’ No of Rate Amount
Sl D
no ate of testing Cubes (Rs) (Rs)
] 29/11/2019 6 50 300

Total 300

Amount to be paid in words is Three Hundred only

MLl e

Head of thedepartment

Professor & Head
Dept. of Civii Engineering
K.S.Group of institutions
K S.School of Engineering & Management
Bangalore-500 062.
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K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

To

Ambient constructions

Ph no: 7411008777

3 concrete cubes were sent for compressive strength test. The test was conducted and results

are described as below.

Date of testing: 14™ mar 2019

Date: 18" mar 2019

Head of Department
Professor & Head
Dept. of Civii Enginee

S ooty B ey T

i C ,Str Avg,
Block | Date of Vg\;etl Max, load :[t:lgptlf strenggth Re‘inar
no Cast k| ™ | Nmm?) | Nmm) | ©
1 8.58| 512.1 22.8 7 day
strength
Slet 2 | 04/12/2019 | 8.49| 491.4 21.8 20.8 s
3 827| 391.5 17.4 B
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K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Invoice
Date: 18" mar 2019
To
Ambient constructions
Ph no: 7411008777
. No of Rate Amount
LS] no | Date of testing Cubes (Rs) (Rs)
1 ’ 04/03/2019 3 50 150
Total 150
Amount to be paid in words is One Hundred and fifty only
Wi

Head ofthé/(iepartment

Profassor § Head
Dept. of Givi “nai 22ring

‘:'.‘)" \

Sk Lodls BlaPP



|

|

To

Ambient constructions

K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANA KAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Ph no: 7411008777

3 concrete cubes were sent for compressive strength ¢
are described as below.

Date of testing: 06™ Mar 2019

Date

Block | Dateof | Weight Ma)(;, Comp,strength | t{“g‘“
Cast (kg) loa (N/mmz) strength
- (‘kN) (N/mm?) |
1 8.58 633.3 28.1
St 75| aoma19 [ 838 | 6019 267 26.12
3 8.87 540.7 24.0

< i¢, »\ga@h’/ & l"CS/ 2"

- 06™ Mar 2019

est. The test was conducted and results

Remarks

14 dav strength
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K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Invoice
Invoice

Date: 06" Mar 2019
To

Ambient constructions
Ph no: 7411008777

; Noof | Rate | Amount

SIno | Date of testing 7_2@95”-7:7-_(["{_5_)““}”"7(33) ]

1 06/03/2019 3 50 1 150
Totel | 18

Amount to be paid in words is One hundred and fifty only

WA e
Head of the Mwm

t



K S School of Engineering and Management

#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD
Bangalore-560109

Department of Civil Engineering
Date: | ™ Feb 2019
To

Ambient constructions
Ph no: 7411008777

6 sets of 3 concrete cubes were sent for compressive strength test. The test was conducted
and results are described as below.

Date of testing: 11™ Feb 2019

2 Max, Avg, R
Blr?OCk Détaes:)f “Eilg)ht load Con(llg,/ Strtz:;lgth Strength Remarks L
g (kN) mm Nmm) |
Set 1 8.56 854.8 379 28 day strength l
D2 | 20n2ns | 87 771.6 34.2 35.8 - |
3 8.66 800.8 35.5 |
g 4 8.3 494 8 21.9 Crratic results, lot nlﬁi‘
UTTS ] ivone [ 826 | 384s 17.0 . detiilicn betiveey |
11 cube strength l,
6 8.1 562.6 25.0 - ,,,,_,ﬁ_,_,‘
. 7 8.0 555.5 24.6 Erratic results. lot of i
3 | 230119 8.0 4083 8.1 - davbiring anagyy |
[11 cube strength ‘
9 8.2 622.7 27.6 |
10 7.67 359 5 15.9 4 day siength |
?S,‘ 1| 250119 7.7 372.9 16.5 14.83 . |
12 7.6 274.1 12.1 | ) '
13 8.1 3893 17 14 day swrength |
UT1a | 2s0i1e [ 794 [ aor B 18.0 - |
: M2( .
E 792 | 4287 19 |
16 8.33 533.3 23.7 | Ereatic results, lot j
SVelt 17 31/01/19 8.5 399.8 17.7 - deviation between |
I3 8.4 444.0 19.7 Sl St
Head &)I‘Dmcm
Note: . . .
Lot of deviation in strength of cube samples is ob d: Professar § Heag
1. D g c p observed: hence average sDemeth Chvititnginaering
estimated accurately. laniit b
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K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Invoice

Date: 12" Feb 2019
To

Ambient constructions
Ph no: 7411008777

. f Rate
[ we |18

Total

Amount io be paid in words is Nine Hundred only

wele
—_—

Head of the deparument
Professor & Heag
Dept. of Civil Engineering

g K.S. Group of Institutions
k3. SchooIBofEngmeering &Management
angalore-560 052,
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K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Invoice
Date: 23 Jan 2019
To
Ambient constructions
Ph no: 7411008777
. No of Rate Amount
) Sl no Date of testing Cubes | (Rs) Rs)
1 25/01/2019 18 l 50 | 900
2 Arrears from previous bill l 150
Total | 1050

Amount to be paid in words is One thousand fifty only

/@0\,@4’1 KC/U;(/

%KM\/ %%\a\( \NM%
Head of tag dequii ighg

Dept. of Civil Enginaaring

K.S. Group of Institutions

K.S. School of Enginzering & Mar
Bangalore-560Q62.




K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Date: 25" Jan 2019

To
Ambient constructions
Ph no: 7411008777

6 sets of 3 concrete cubes were sent for compressive strength test. The test was conducted

and results are described as below.

Date of testing: 25" Jan 2019

"
Biock | Date of Weight 1:323’ Comp,strezngth st?e;zth Remarks

no Cast (kg) (kN) (N/mm~) (N/mm?) e

I 8.5 337.4 14.9 14 day strength
U2 oxoing [ 83 4018 17.8 17.16 -

3 8.3 423.2 18.8

4 8.24 406.2 18.00 14 day strength
Sl‘;‘ 5 05/01/19 8.5 4982 o1 20.33 .

6 8.3 471.9 20.9

7 8.4 430.6 19.
?ﬁl 8 07/01/19 8.25 : . . Iireguian shiped cufes

9 8.4 644.1 28.6
] 10 8.28 589.7 26.2 BT —
?\e‘,‘ ¥ 08/01/19 8.34 539.5 239 24.66 .

12 8.4 539.5 23.9

13 8.35 - -
S\f‘ 14 09/01/19 8.4 588.3 26.1 - rregular shaped cubes

5 8.3 603.5 26.8
. 16 8.3_ 390.4 17..3 t.r.r..u}(i;;‘;m,\_;H‘_;
v L7 10/01/19 8.45 707.7 314 . deviation hetween

I8 8.38 344.2 15.2 RS




Note:

I. Irregular cubes are found in atleast one of the sets sent

2. Proper designation is required to identify, please mention date of cast and identification of
a single set of cubes

3. Lot of deviation in strength of cubes pertaining to one set of samples is observed. hence
average strength cannot be estimated accurately



K S School of Engineering and Management

#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Date: 11" Jan 2019

To
Ambient constructions
Ph no: 7411008777

3 sets of 3 concrete cubes were sent for compressive strength test. The test was conducted

and results are described as below.

Date of testing: 11™ Jan 2019

: .| Wei . ) Comp,str Avg,
C:]x;)e Dét,esft ; ght M‘a’l\l]()md ength strength Remarks :
‘ ' (kg) (N/mm? | Nmm®> |
1 8.4 258.1 11.4 7 day strength |
2 |oaoin019 81| 2199 9.7 10.33 -
3 82| 2236 9.9
4 - 8.1 - -
Sﬁ‘ 5 102/01/2019 | 8.1 311.1 13.8 . trregular shape
6 7.9 253.9 11.2
7 8.4 363.3 16 ‘Iilrliﬁlu resulls (llu 7
- - variation between
Set 8 8.4 353.9 15.8 individua! cube
m 29/12/2018 - strength is
9 8.35 504.5 274 significantly more
o than allowed 13 9%)
|
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K S School of Engineering and Management
#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD

Bangalore-560109

Department of Civil Engineering

Invoice
Date: 11" Jan 2019
To
Ambient constructions
Ph no: 7411008777
. Noof | Rate Amount
I ‘
Sl no Date of testing Cilbes ’ Rs) | R
1 11/01/2019 9 | 50 450 ‘
2 Arrears from previous bill 150
Total 600
Amount to be paid in words is Six Hundred only
Wbde s

Head of the department
" O VWAamy
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